nghallengerl.iHs

INSTALLATION, OPERATION & MAINTENANCE MANUAL
Two Post

Surface Mounted Lift

E

MODE

12,000 LBS. CAPACITY
3000 LBS. PER ARM

2311 South Park Rd., Louisville, Kentucky 40219
Email; sales@challengerlifts.com Web site: www.challengerlifts.com

Office 800-648-5438 / 502-625-0700 Fax 502-587-1933

IMPORTANT: READ THIS MANUAL COMPLETELY BEFORE
INSTALLING or OPERATING LIFT

Rev. 12/15/20



Model LE12

Installation, Operation and Maintenance

GENERAL SPECIFICATIONS

See Figure 1

LE12 | LE12 w/ 2 Ft. Ext. Kit

A Rise Height (Screw Pads Highest Position) 77 3/4" (1975 mm)

B Overall Height 13’-10"/14°-7” (4216 mm/4445 mm) | 15°-10"/16’-7” (4826mm/ 5055mm)
C Overall Width 139 3/4" (3550 mm)

D Drive-Thru Clearance 103" (2616 mm)

E Floor to Overhead Switch 13’-3 %"1M4’-,” (4051mm/4280 mm) | 15°-3 %"[16’-"2” (4661mm /4890mm)
F Minimum Arm Reach 35 3/4" (910 mm)

G Maximum Arm Reach 54 1/2" (1386 mm)

H Screw Pad Height 51/4"/ 6 3/4" (133mm/171mm)

K Inside of Columns 115" (2921 mm)

Lifting Capacity * 12,000 Ibs.

(Hydraulic Pressure at Cap.) (2600 psi)

Ceiling Height Required

167"/176” (4242mm/4470mm) | 191"/200” (4852mm/ 4890mm)

Motor 2HP, Single Phase, 60Hz
Voltage 208-230
Speed of Rise ** 61 seconds

Max Load Per Arm

3000 Ibs (1360 kg)

* Lift capacity ratings are based on loads equally distributed on all four arms.
** Lifting and lowering speeds may vary depending on the weight of the vehicle.

T

HET

>

Fig 1a - General Specifications

6' TO NEAREST
OBSTRUCTION
OR 7' TO
NEAREST WALL
|
‘ 144" [12'-0"]
I G MIN. TO
NEAREST
‘ OBSTRUCTION
|
— r — — I — — —
| E
F 144" [12'-0"]
MIN. TO
NEAREST
5 OBSTRUCTION
c
DRIVE ON
DIRECTION

Fig1b - Service Bay Layout

Rev. 12/15/20
LE12-I0OM-A.doc

Page 2




Model LE12
Installation, Operation and Maintenance

VERTICAL CLEARANCE Safety decals similar to those shown here
Check the height of the area where the lift is to are found on a properly installed lift. Be
be installed. Clearance should be calculated sure that all safety decals have been
based on the full raised height of the lift. correctly installed on the columns as

Failure by purchaser to described in th|§ installation manual. Verify
AWARNING provide adequate that all authorized operators know the

clearance could result in location of these decals and fully
unsatisfactory lift performance, property understand their meaning. Replace worn,
damage, or personal injury. faded, or damaged decals promptly.

FLOORING Do not attempt to raise a

A\ WARNING | vehicle on the lift unti

the lift has been correctly
installed and adjusted as described in this
manual.

SAFETY SAFETY
INSTRUCTIONS | INSTRUCTIONS

Be certain you have the proper concrete floor to
properly handle the loaded lift. Floor should be
in generally good condition with no large cracks,
spalling or deterioration.

Minimum requirements for concrete are 4
inches minimum depth, with steel

reinforcement, 3500 psi, cured for 28 days £559258£88 o
per local commercial practice. Floor should g g3t g é TLEE §
be level within 3/8 inch over the installation §93-388s38 =
area. No anchors should be installed within 8 BYE g FeBiszy 3
inches of any crack, edge, or expansion joint. If P p— Proper maintenance [ BuCRE 4
iyl and safety manuals and inspection 28gc8s
these conditions cannot be met, a pad may be before using lift. is necessary _ sSRggaf ¢
. for safe operation 2555w £
poured to accommodate the lift. ; Lu gg,g i€ 3
Check with local building inspectors and/or INSTRUCTIONS e messags s g 0 iffﬁ s E ‘::%_% kY
permits office for any special instructions or %%m | — g§§ E §
approvals required for your installation. ' R | [ B § § g ©
A qualified person should be consulted to %ﬁiﬁ%iﬁ , O ﬁ%gééé 2y
address seismic loads and other local or state N | > 25358 2
requirements. <l Alloris mombarcompanes | § %%g §-§§ %
Failure by purchaser to T cEESEE &
AWARNING provide the . SEi2zy 8
recommended mounting A CAUTION |[ A CAUTION

surface could result in unsatisfactory lift
performance, property damage, or personal
injury.

LOCATION
This lift has been evaluated for indoor use only
with an operating ambient temp. range of 5 —
40°C (41-104°F)

ELECTRICAL REQUIREMENTS
For lift installation and operation it is necessary

F 45 Gt

Lift to be used Authorized pou.onnu
by trained operator only in lift area
only.

Clear area if vehicle Position vehicle

is in danger of falling. | with center of gravity
midway between
adapters.

A CAUTION A CAUTION

L S

to have a dedicated circuit with circuit breaker or Usavahicle P o via e ranaie
time delay fuse. Refer to wiring diagram for it poimis. h":qm:T‘ug henaisng ol e
circuit sizing. A CAUTION || A CAUTION

SAFETY NOTICES AND DECALS
For your safety, and the safety of others, read () () g&
and un_derstand all of the safety notices and 1" 4 it
decals included here. Use height extenders | Auxiliary adapters Do OverTide Keep feet
READ ENTIRE MANUAL BEFORE ASSEMBLING, o dcamciy i comtrs. Whie towering
INSTALLING, OPERATING, OR SERVICING THIS T e o moan T e oy o wn g s v et
EQUIPMENT. ::‘:"’“ sosiedty :’::‘Nwm e
PROPER MAINTENANCE AND INSPECTION IS iromiarsamnetil [ il
NECESSARY FOR SAFE OPERATION. T emweemmed [PTRT O seewe e

DO NOT OPERATE A DAMAGED LIFT.

Page 3 Rev. 12/15/20
LE12-IOM-A.doc



Model LE12
Installation, Operation and Maintenance

RECEIVING

The shipment should be thoroughly inspected
as soon as it is received. The signed bill of
lading is acknowledgement by the carrier of
receipt in good condition of shipment covered by
our invoice.

If any of the goods called for on this bill of lading
are shorted or damaged, do not accept them
until the carrier makes a notation on the freight
bill of the shorted or damaged goods. Do this for
your own protection.

NOTIFY Snap-On Equipment Customer
Service AT ONCE if any hidden loss or
damage is discovered after receipt.

IT IS DIFFICULT TO COLLECT FOR LOSS OR
DAMAGE AFTER YOU HAVE GIVEN THE
CARRIER A CLEAR RECEIPT.

File your claim with Snap-On Equipment
promptly. Support your claim with copies of the
bill of lading, freight bill, and photographs, if
available.

Component Packing List

INSTALLATION

SAFETY REQUIREMENTS FOR INSTALLATION
AND SERVICE

Refer to ANSI/ALI ALIS (current edition)

IMPORTANT: Always wear safety glasses while installing
lift.

TooLS (MINIMUM REQUIRED)

a. Tape measure, 16ft

b. Chalk line

c. A4ftlevel

d. 10" adjustable wrench

e. Metric open end wrenches 10mm, 13mm,
14mm, 15mm, 17mm, 18mm, 19mm and
24mm

f. Metric Allen Wrenches 4mm, 5mm, 6mm,
and 8mm.

g. Needle Nose pliers

h. Snap Ring pliers

i. Hammer drill with 3/4” diameter carbide
tipped bits

j-  2lb hammer

k. Torque wrench: 150 foot pounds minimum
with 1 1/8” socket

I. 12 ft. Step ladder

m. Anti-Seize lubricant (for arm pins and foot
pad screw threads and stop rings)

LAYOUuT

PART # QTY/ LIFT DESCRIPTION
JSJ6-02-00 1 K:‘S’Veer;ﬁy“m”
JSJ6-02-00f 1 Idler Column Assembly
JSJ6-03-00 1 Overhead Assembly
E12-HW-A 1 Hardware Box
JSJ6-02-02-01 2 Column Extension
JSJ6-09-00 4 Arm Assemblies
JSJ6-04-00 2 igggmgzer Cable
E12-HP 1 Hydraulic Hose Pack
JSJ5-02-14A 2 Lock Cover

Page 4

1) Layout the service bay according to the
architect’s plans or owners instructions (see
Fig 1b). Failure to install in this
orientation can result in personal and
property damage. Be certain that the
proper conditions exist, see page 3.

2) Attach bolt-on parts to column extensions as
shown in Fig. 5 and assemble to columns
using M12 x 30 Hex bolts. Ensure power
extension assembly is bolted to power
column. NOTE: Install Nut and Washers on
exterior of the assembly

3) Using the Overall Width (C) Dimension from
Fig. 1, chalk two parallel lines on the floor
within 1/8” tolerance. Erect both column
assemblies. Align the base plate edges to
the chalk lines.

/Cholk Line A Chalk Line B\

2.,
1597

Fig. 1 — Column Layout

Rev. 12/15/20
LE12-I0OM-A.doc



Model LE12
Installation, Operation and Maintenance

ANCHORING

4) The anchor bolts must be installed at least
8” from any crack, edge, or expansion joint.

5) Use a concrete hammer drill with a 3/4 inch
carbide bit. Tip diameter should conform to
ANSI Standard B94.12-1977 (.775 to .787).
Do not use excessively worn bits or bits
which have been incorrectly sharpened. A
core bit may be necessary if an obstruction
is encountered. Never substitute with
shorter anchor.

6) Recheck “Inside of Columns” dimension,
Fig. 1. Drill the anchor holes using the base
plate as a template. Drill through the floor if
possible or to a depth of 5 inches minimum.

7) Vacuum dust from the hole for proper
holding power.

8) Shim both columns to plumb using the
shims provided as shown in Fig. 2. DO NOT
shim more than 1/2" at any given point. Use
a level no less than 24” in length to plumb
columns.

9) Assemble washer and nut to anchor with nut
just below impact section of bolt. Drive
anchor into hole until nut and washer
contact base.

Fig. 2 — Column Shimming

10) Tighten power column anchors and recheck
column for plumb. Re-shim if necessary.
Torque to 150 foot-pounds to set anchors.

OVERHEAD/ LIMIT SWITCH

11) Raise and install Overhead Assembly using
M12 x 30 Hex Bolts.

12) Install Overhead Limit Switch under the
Overhead Assembly on the Power Side.
Route cable around outside of column as
shown in Fig. 3.

13) Check idler column shimming. Use
additional shims (see Fig. 2) to remove any
gaps that may have been created while
installing overhead beam. Tighten anchor
bolts and re-check column for plumb.
Torque to 150 foot-pounds.

Page 5

Clamp &
M8 Screw

Limit Switch
Assembly

POWER SIDE

T N Hex Flange Nuts

Shutoff Bar

Clevis Pin & _| Pivot Housing

Cotter Pin \

Shutoff Bar

IDIFR SIDE
Fig. 3 - Limit Switch

SYNCHRONIZER CABLES
14) Manually raise each carriage into the
second lock position.

15) At the upper beam sheave locations
disassemble and reassemble the cable
trapping rod to install the cable onto the
sheave, See Fig. 4. To install the cable
bottom sheave will need to be removed then
reassembled.

CABLE TRAPPING
R

LOCK NUT

LOCK NUT

Fig. 4-Cable Trapping

16) Attach one end of synchronizing cable to
carriage. See Fig. 5 for proper attachment.

17) Route cable up and over sheave in
overhead. Follow across to other sheave on
opposite column. Route down through
carriage to sheave in bottom of column.
Route under sheave and up to cable
attachment. Lower attachment point is used
for Standard Height Installation (175”) and
the Upper attachment point is used for
Reduced Height Installation (166”).
Use Fig. 5 for proper attachment.

18) Repeat for opposite side.

Rev. 12/15/20
LE12-I0OM-A.doc



Model LE12
Installation, Operation and Maintenance

SYNCHRONIZING CABLE

UPPER ADJUSTMENT

NUT M18

REDUCED HEIGHT ATTACHMENT
166" INSTALL HEIGHT

LOWER ADJUSTMENT

L
STANDARD HEIGHT ATTACHMENT Aj

175" INSTALL HEIGHT

Fig. 5 — Synchronizing Cables

PowER UNIT & HYDRAULIC LINES

19) Mount Power Unit to power column as
shown in Fig. 6 using (4) M8 hex bolts and
nuts.

20) Attach Hydraulic elbow fitting threading the
0O-Ring end into the power unit.

21) IMPORTANT - To ensure proper hose
fitting seal without damage to the fitting
follow this procedure for each hose
connection: Screw flared fitting on finger
tight. Rotate flared fitting 1 %2 flats or 90
degrees. Back the flared fitting off one full
turn and repeat.

22) Thread power unit hose (short) to o-ring
elbow on power unit.

23) Beginning on the idler side, attach the idler
extension hose to the cylinder elbow fitting
(this hose is not needed for reduced height
installations). Continue with the idler hose
(long) up the backside of the column and
through the plastic guide at the top of the
column extension. Continue across the
overhead through each of the guides as
shown in Fig. 7 and down the backside of
the power column.

24) Route the power hose from the power side
cylinder elbow fitting up to the union tee
provided. Connect idler hose and power
unit hose to the union tee as shown in Fig.
6.

Page 6

3
_h&

MBx25 Hex Bolt
& MB Hex Nut

Tee Fitting

Hose Clamp / \
& M5 S
i e g | N
0O-Ring _| /
Elbow Hose Clamp
& M5 Screw
(4) Ploces
N
ter Hose — | i
Ext, Hose
(Tall Setting ONLY) ™)
Power Hose
IDLER COLUMN POWER COLUMN

Fig. 6 — Hose Routing

25) BE CERTAIN ALL FITTINGS AND CONNECTIONS ARE
TIGHT. IT IS THE INSTALLERS RESPONSIBILITY TO ENSURE
SYSTEM IS LEAK-FREE. Fill the Power Unit with three
gallons of clean 10wt anti-foam anti-rust hydraulic oil
or Dexron III ATF. Do Not Use OiLs WITH
DETERGENTS.

COLUMN EXTENSIONS

26) Hoses, cables, and limit switch cord should
be routed as shown in Fig. 7 for power side
column extension. Route lines for the idler
side using the hose guide bracket and idler
side pulley bracket.

HOSE GUIDE BRACKET,
BUSHING, & NUT

IN\__ HOSE CLAMP
& M5 SCREW

ERHEAD SHUTOFF

Fig. 7 — Power Side Routing
Rev. 12/15/20
LE12-IOM-A.doc



Model LE12
Installation, Operation and Maintenance

LocK RELEASE LM
27) Install Lock Release Rod, Clevis, and Knob ;7@
to the Power Column Lock using one M10 ;@3 —
Nut.
28) Attach Mechanical Lock Release Cable T
Assembly to each lock pawl. See Fig. 8.
am Q :j COLLAR
MCfL S(?re% o ﬁléjrg’irfw ﬁ _ EACEU)(S ;é‘TNTS)CPEW
_ /jj//
Hex Nuts
» feR » A ey .
3/ssp<r>i.ng. i\\’]] 3/8" 0.D. i AR | ————

Spring

Clevis Pin &
Snap Ring

i
1

e\

1/2" 0.D.
Spring

Lock Rod &
M10 Hex Nuts

Hex Nuts

IDLER COLUMN POWER COLUMN

Fig. 8 — Lock Assembly

29) Secure Lock Release Cable at the top of
each column extension as shown in Fig. 9.
Lock Release Cable should be routed on
the opposite side of the Overhead Beam as
the Idler Hose to prevent interference.

Clamp &
M5 Screw

Clamp & ' I
M5 Screw 0

Fig. 9 — Lock Cable Routing

THE LOCK RELEASE CABLE ADJUSTMENT IS NOT
COMPLETE UNTIL THE LIFT HAS BEEN LOWERED AND
“FINAL ADJUSTMENTS” HAVE BEEN MADE.

ARM INSTALLATION

30) Lubricate the arm pin or carriage arm pin
hole with “anti-seize” and install the arms as
shown in Fig. 10. Once the set screw is
finger tight against the arm pin, tighten
turn with allen wrench.

Page 7

Knob

Lock Clevis

Fig. 10 —Arm Install

31) Ensure that the arm restraint gears engage
and disengage properly. Arm restraints
should disengage when lift is fully lowered.
If any binding occurs, ensure that the large
gear mounted to the arm has been factory
installed tight against the arm pin.

32) Ensure arm stop hardware is present and
adequately tightened so that spring lock washer
is fully compressed for each arm. Check arm
stop engagement by fully extending each arm.
Properly installed arm stop hardware will
prevent arm from becoming over- extended and
possibly disassembled.

Loose or missing arm stop

A\WARNING | hardware may result in

personal injury and/or property
damage.

33) Extend the footpad to both extents and
apply anti-seize to the three retaining rings
and where the double screw makes contact
with the base of the footpad.

ELECTRICAL

34) Refer to Fig. 12 Wiring Diagram for all
steps under this heading.
Single Phase
35) Connect the Overhead Limit Switch Cord to
Power Unit as shown.

36) Connect Power Unit to suitable electrical
source as shown.

Three Phase

37) Power unit is factory wired for 240 volt.
Refer to wiring diagram or motor plate for
optional voltages.

38) Connect Contactor Enclosure to column.
Mounting hardware should be centered on
the column side to side to avoid the path of
the slide blocks.

Rev. 12/15/20
LE12-I0OM-A.doc



Model LE12
Installation, Operation and Maintenance

39) Connect Overhead Limit Switch Cord to
Contactor as shown.

40) Connect Contactor to Power unit as shown.
Connect Contactor to suitable electrical
source as shown.

IMPORTANT: AFTER WIRING HAS BEEN
COMPLETED, TEST OPERATION OF POWER UNIT &
OVERHEAD LIMIT SWITCH. WHILE RAISING LIFT,
OPERATE OVERHEAD SHUTOFF BAR. POWER UNIT
MOTOR SHOULD STOP WHEN SHUTOFF BAR IS
RAISED.

COLUMN DECAL PLACEMENT
41) Clean the surface of the columns before
placing the decals.

42) Apply the Safety Decals (Pg. 3) 48” above
the base plate on the power column and the
Logo Decal 48” above the base plate on the
idler column. Fig. 11.

SAFETY DECALS

Fig. 11 — Safety & Logo Decal Placement

FINAL ADJUSTMENTS

HYDRAULICS
43) Lower the lift to the floor and raise the lift
approximately one foot.

44) Start with Idler side first. Slowly and
carefully loosen the bleed plug on top side
of the cylinder just enough to allow the
entrapped air to escape. Repeat for power
side.

45) Raise lift 6 inches. Repeat step 42 until no
air comes out of cylinder.

46) Pressure test hydraulic system. Energize
power unit, raise lift to full rise and continue
to run motor for additional 10 seconds.

Page 8

(NOTE: pressure relief will make a high
pitch squeal sound for these 10 seconds.)
Check hydraulic system for leaks.

47) Energize power unit again for 10 seconds.
With a clean rag, wipe down both cylinder
rods. (The cylinders are shipped with a
small amount of clear anti-corosive lubricant
that will be forced out through the wiper
when the lift reaches full rise.) If lubricant
is not wiped clean from the cylinder rod,
the cylinder will apear to be leaking.

SYNCHRONIZING CABLES

48) Raise lift and ensure carriages lower into
same lock position.

49) Adjust synchronizing cables so the tension
is equal in both cables and carriages are
firmly sitting on locks.

50) Cycle lift to ensure that latches operate

simultaneously.
LocK RELEASE CABLE

51) Raise lift to a lock position but don’t set into
the lock. Pull and release Power Column
lock release handle while watching Idler
Column lock. Adjust Cable tension by
removing slack and retightening cable
clamp at the power side. IMPORTANT: IF
IDLER SIDE LOCK PAWL DOES NOT FULLY DISENGAGE,
DAMAGE MAY RESULT TO IDLER SIDE CARRIAGE AND
OR CABLE SYNCHRONIZING SYSTEM.

52) Tighten and trim wire ties.

53) Remove lock release knob and install both
covers. Replace lock release knob.

FINAL CHECKOUT PROCEDURE

54) Demonstrate the operation of the lift to the
owner/operator and review correct and safe
lifting procedures using the Lifting It Right
booklet as a guide.

55) Return all provided literature (including this
manual) to the literature pack envelope and
deliver the envelope to the
owner/operator/employer.

56) Complete the online warranty registration
(refer to the included warranty statement).

Rev. 12/15/20
LE12-I0OM-A.doc



Model LE12
Installation, Operation and Maintenance

Wiring Diagram

* EACH LIFT SHOULD HAVE A DEDICATED CIRCUIT WITH A 2051_;40\, zg;v 2202;40v mi:aov
DOUBLE POLE (THREE POLE FOR 3 PHASE) BREAKER
OR TIME DELAY FUSE SIZED ACCORDING TO THE 2Hp | 20gmp | 10amp | 10amp | Samp
FOLLOWING CHART. 3Hp | 30amp
* WIRING MUST COMPLY WITH ALL LOCAL ELECTRICAL CODES.
* ELECTRICAL CCDE REQUIRES A SERVICE DISCONNECT FOR THIS DEVICE. WE SUGGEST THIS
SERVICE DISCONNECT BE LOCATED NEAR THE POINT OF OPERATION.

FOR SINGLE PHASE

L1 (BLACK)

208-240VAC 18 { |5 (wHiTE)

GONECTIONS- Lz Ly S, R S —
60Hz SUPPLY hd

GROUND —“Il GROUND SCREW IN
MOTOR WIRING BOX 208-240VAC
18 60Hz

FOR THREE PHASE

/- MOTOR ENCLOSURE

i RAISE FACTORY WIRED FOR |
SWITCH 208-240V

38 T 1 4|3
50/60Hz < . ;
SUPPLY i :

NOTES: | RAISE RECONNECTIONS FOR i

SWITCH 440-480V
1) MOTOR IS FACTORY WIRED FOR 208V OR |
220-240v SUPPLY | ™~

2) MOTOR CONNECTIONS MUST BE RECONFIGURED
PER THIS DIAGRAM FOR 440-480V SUPPLY

3) CONTACTOR COIL RATING MUST MATCH SUPPLY T Il
VOLTAGE (208V, 220—240V, OR 440—480V)

4) CONTACTOR MUST BE FIELD MOUNTED ON POWER i
COLUMN (CENTERED SIDE—TO-SIDE TO AVOID ! L wmd
INTERFERENCE WITH SLIDE BLOCKS) ! |

5) MOTOR ROTATION IS COUNTER CLOCKWISE
FROM TOP OF MOTOR

Fig 12 —Electrical Wiring Diagram

Page 9 Rev. 12/15/20
LE12-IOM-A.doc



Model LE12
Installation, Operation and Maintenance

OPERATION PROCEDURE

SAFETY NOTICES AND DECALS

This product is furnished with graphic safety
warning labels, which are reproduced on
page 3 of these instructions. Do not remove
or deface these warning labels, or allow them
to be removed or defaced. For your safety,
and the safety of others, read and understand
all of the safety notices and decals included.

OWNER/EMPLOYER RESPONSIBILITIES

This lift has been designed and constructed according
to ANSI/ALI ALCTV-2017 standard. The standard
applies to lift manufactures, as well as to owners and
employers. The owner/employer’s responsibilities as
prescribed by ANSI/ALI ALOIM-2008, are summarized
below. For exact wording refer to the actual standard
provided with this manual in the literature pack.

The Owner/Employer shall ensure that Ilift
operators are qualified and that they are trained
in the safe use and operation of the lift using the
manufacturer's operating instructions; ALI/SM
93 -1, ALI Lifting it Right safety manual; ALI/ST-
90 ALl Safety Tips card; ANSI/ALI ALOIM-2008,
American National Standard for Automotive Lifts-
Safety Requirements for Operation, Inspection
and Maintenance; ALI/WL Series, ALI Uniform
Warning Label Decals/Placards; and in case of
frame engaging lifts, ALI/LP-GUIDE, Vehicle
Lifting Points/Quick Reference Guide for Frame
Engaging Lifts.

The Owner/Employer shall establish
procedures to periodically inspect the lift in
accordance with the lift ~manufacturer’s
instructions or ANSI/ALI ALOIM-2008, American
National Standard for Automotive Lifts-Safety
Requirements for Operation, Inspection and
Maintenance; and the employer shall ensure that
the lift inspectors are qualified and that they are
adequately trained in the inspection of the lift.

The Owner/Employer shall establish
procedures to periodically maintain the lift in
accordance with the lift ~manufacturer’s
instructions or ANSI/ALIOIM-2008, American
National Standard for Automotive Lifts-Safety
Requirements for Operation, Inspection and
Maintenance; and the employer shall ensure that
the lift maintenance personnel are qualified and
that they are adequately trained in the
maintenance of the lift.

The Owner/Employer shall maintain the
periodic inspection and maintenance records
recommended by the manufacturer or ANSI/ALI
ALOIM-2008, American National Standard for
Automotive  Lifts-Safety  Requirements  for
Operation, Inspection and Maintenance.

The Owner/Employer shall display the lift
manufacturer’s operating instructions; ALI/SM
93 -1, ALI Lifting it Right safety manual; ALI/ST-

Page 10

90 ALI Safety Tips card; ANSI/ALI ALOIM-2008,
American National Standard for Automotive Lifts-
Safety Requirements for Operation, Inspection
and Maintenance; and in the case of frame
engaging lift, ALI/LP-GUIDE, Vehicle Lifting
Points/Quick Reference Guide for Frame
Engaging Lifts; in a conspicuous location in the
lift area convenient to the operator.

IMPORTANT SAFETY INSTRUCTIONS

When using your garage equipment, basic safety
precautions should always be followed, including
the following:

1. Read all instructions.

2. Care must be taken as burns can occur from
touching hot parts.

3. To reduce the risk of fire, do not operate
equipment in the vicinity of open containers
of flammable liquids (gasoline).

4. Keep hair, loose clothing, fingers, and all
parts of body away from moving parts.

5. Use only as described in this manual. Use
only manufacturer’s recommended
attachments.

6. ALWAYS WEAR SAFETY GLASSES.
Everyday eyeglasses only have impact
resistant lenses, they are not safety glasses.

SAVE THESE INSTRUCTIONS

Rev. 12/15/20
LE12-I0OM-A.doc



Model LE12
Installation, Operation and Maintenance

LIFTING A VEHICLE

1) Ensure that the lifting arms are parked, out to
full drive thru position.

2) Position the vehicle in the service bay so that
the vehicle’s center of gravity is on a line
between the two columns, and so the vehicle
is centered between the two columns.

Do NOT EXCEED 3000 POUNDS PER ARM.

DO NOT ATTEMPT TO LIFT THE VEHICLE WITH ONLY
TWO ARMS, AS THIS WILL VOID THE WARRANTY

ENSURE THAT THE HIGHEST POINT ON THE VEHICLE
WILL CONTACT THE OVERHEAD LIMIT SWITCH BAR.

DO NOT PLACE THE VEHICLE IN THE SERVICE BAY
BACKWARDS.

REFER TO THE VEHICLE MANUFACTURERS SERVICE
MANUAL, TECHNICAL BULLETINS, “VEHICLE LIFTING
PoINTS GuUIDE” (ALI/LP-GUIDE) OR OTHER
PUBLICATIONS TO LOCATE THE RECOMMENDED
LIFTING POINTS.

3) Position the arms and adapters so all four
pads contact the vehicle simultaneously.

The vehicle should remain level during lifting.

4) Raise the lift until all four wheels are off the
ground. Test the stability of the vehicle by
attempting to rock the vehicle. Check adapters
for secure contact with vehicle lift points. If the
vehicle seems unstable, lower the lift and
readjust the arms. If the vehicle is stable,
raise the vehicle to a height a few inches
above the desired working height.

5) Lower the vehicle until the safety latches on
both columns engage. The vehicle should
remain level when both latches are engaged.
If one side engages and the other continues to
descend, stop lowering the vehicle, raise it
several inches, and try again to engage both
latches.

Always lower lift into locks before entering
the area beneath the vehicle.
Always use safety stands when removing or
installing heavy components.

LOWERING A VEHICLE

1) Ensure that the area under the vehicle is clear
of personnel and tools.

2) Raise the vehicle until both locks are free.

3) Disengage the locks by pulling and holding
the lock release lever.

4) Lower the vehicle by depressing the lowering
valve handle.

5) Continue to lower the vehicle until the

carriages stop against the base plate. Retract
the extension arms, and park them.

Page 11

LOSS OF POWER

If for any reason the lift will not rise off the locks
or the locks will not retract, consult factory
authorized personnel.

DO NOT OVERRIDE ANY SAFETY FEATURE
IN AN ATTEMPT TO LOWER THE LIFT.

Rev. 12/15/20
LE12-I0OM-A.doc



Model LE12
Installation, Operation and Maintenance

MAINTENANCE

To avoid personal injury, permit only qualified
personnel to perform maintenance on this
equipment. Maintenance personnel should follow
lockout/tagout instructions per ANSI Z244 1.

The following maintenance points are suggested
as the basis of a routine maintenance program.
The actual maintenance program should be
tailored to the installation. See ANSI/ALI ALOIM
booklet for periodic inspection checklist and
maintenance log sheet.
o If lift stops short of full rise or chatters, check
fluid level and bleed both cylinders per
Installation Instructions.

e Replace all Safety, Warning or Caution Labels
if missing or damaged (See Installation
instructions page 3.)

Daily

o Keep lift components clean.

e Check for loose or broken parts.

e Check hydraulic system for fluid leaks.

e Check arm stop hardware and engagement by
fully extending each arm. If arm stop hardware
is loose, tighten hardware until spring lock
washer is fully compressed.

¢ Check adapters for damage or excessive wear.
Replace as required with genuine Snap-On
Equipment parts.

e Check lock release activation. When properly
adjusted, the idler column lock should rest
firmly against the back of the column when
engaged and pull clear of the column back
when disengaged.

Weekly

e Check synchronizer cables and sheaves for
wear. Replace as required with genuine Snap-
On Equipment parts.

e Check lock release cable adjustment per
Installation Instructions step 48.

IMPORTANT: IF IDLER SIDE LOCK PAWL DOES NOT
FULLY DISENGAGE, DAMAGE MAY RESULT TO IDLER
SIDE CARRIAGE AND OR CABLE SYNCHRONIZING
SYSTEM.

e Check synchronizer cable tension per
Installation Instructions. Adjust if necessary.

Page 12

Monthly
e Torque concrete anchor bolts to 80 ft-Ibs.
e Check overhead shutoff switch. While raising

lift, operate overhead shutoff bar. Power Unit
motor should stop when bar is raised.

o Lubricate carriage slide tracks with heavy
viscous grease. (Grease all (4) corners of both
columns.)

¢ Visually inspect concrete floor for cracks and/or
spalls within 12” of base plate

If any problems are encountered, contact

your local service representative.

Rev. 12/15/20
LE12-I0OM-A.doc



Model LE12
Installation, Operation and Maintenance

PARTS BREAKDOWN

ITEM # PART # QTY/LIFT DESCRIPTION
1 L6-02-02-01 2 COLUMN EXTENSION (Std. Height)
16-02-02-01H COLUMN EXTENSION (2Ft. Ext. Height)
2 |L6-03-01-00K 1 OVERHEAD WELD, BLACK
3 [JSJ6-03-02 1 OVERHEAD SHUT OFF BAR
4 |JSJ6-03-03 1 OVERHEAD SHUT OFF BAR CUSHION
5 |B2064-01 1 LIMIT SWITCH PACKAGE
(INCLUDES SWITCH w/ CORD, BOTH BRACKETS, & ITEMS 6-9)
6 [2065-3 4 M6 x 14mm PHILLIPS PAN HEAD SCREW
7 [2065-4 4 M6 SERRATED FLANGE HEX NUT
8 [2065-5 1 CLEVIS PIN 10mm x 55 Lg.
9 |GJY12-3 1 HAIRPIN COTTER
10 [JSJ5-03-07ch 2 CABLE TRAPPING ROD
11 |JSJ4-02-17 2 HOSE GUIDE
12 |JSJ4-02-18 2 HOSE GUIDE NUT
13 [JSJ4-02-02-02 2 HOSE GUIDE BRACKET
14 |X10-051 4 M6 x 20mm BOLT
15 [X10-033 4 M6 LOCK WASHER
16 |X10-032 4 M6 WASHER
17 |X10-034 8 M6 NUT
18 |1-05082A 2 5mm HOSE CLAMP
19 |X10-065 2 M5 x 10mm PAN HEAD SCREW
20 |1-03382A 5 16mm HOSE CLAMP
21 |VS10-10-25 5 M8 x 12mm PAN HEAD SCREW
22 |X10-037 8 M12 x 30mm BOLT
23 |X10-038 8 M12 WASHER
24 |X10-039 8 M12 LOCK WASHER
25 |X10-040 8 M12 HEX NUT
IMPORTANT

Replace all worn, damaged, or broken parts with parts approved by Challenger Lifts, Inc. or with
parts meeting Challenger Lifts Inc. specifications. Contact your local Challenger Lifts parts
distributor for pricing and availability. Call Challenger Lifts at (502) 625-0700 for the distributor

in your area.
Page 13

Rev. 12/15/20
LE12-I0OM-A.doc



Model LE12
Installation, Operation and Maintenance

i& f%

OB
N =‘/mj> _
& @ @ ® @
® ® ® @
® @ ® @
=] o€
L

IDLER COLUMN POWER COLUMN

ITEM # PART # QTY/LIFT DESCRIPTION

28 |L6-02-01-00 1 POWER COLUMN WELD

29 |L6-02-01-00F 1 IDLER COLUMN WELD

30 |[1-16288a 2 SHOULDER BOLT

31 |1-16388A 2 M12 LOCK NUT

32 |JSJ5-02-07CH 2 LOCK SPRING, 3/8” O.D.

33 |JSJ5-02-08CH 1 LOCK SPRING, 2" O.D.

34 [B1140 2 LOCK PAWL

35 |37119 1 CLEAVIS PIN KIT

36 L5-06-00CHH 1 LOCK RELEASE CABLE ASSEMBLY (Std. Height)

L6-06-00CHH LOCK RELEASE CABLE ASSEMBLY (2Ft. Ext. Height)

37 |JSJ5020400CH 1 LOCK ASSEMBLY

38 |JSJ3-01-02-2-9 1 LOCK KNOB

39 |JSJ5-02-14CH 2 LOCK COVER

40 |X10-060 4 M8 x 25mm BOLT

41 |X10-048 4 M8 NUT

42 |1-06182A 2 5mm HOSE CLAMP

43 [1-15988A 2 M5 x 10mm PAN HEAD SCREW

45 |1-03382A 7 16mm HOSE CLAMP

46 |VS10-10-25 7 M8 x 12mm PAN HEAD SCREW

47 |X10-037 24 M12 x 30mm BOLT

48 |X10-038 24 M12 WASHER

49 |X10-039 24 M12 LOCK WASHER

50 |X10-040 24 M12 NUT

IMPORTANT

Replace all worn, damaged, or broken parts with parts approved by Challenger Lifts, Inc. or with
parts meeting Challenger Lifts Inc. specifications. Contact your local Challenger Lifts parts
distributor for pricing and availability. Call Challenger Lifts at (502) 625-0700 for the distributor
in your area.

Page 14

Rev. 12/15/20
LE12-I0OM-A.doc



Model LE12
Installation, Operation and Maintenance

N’
8
=
ITEM # PART # QTY/LIFT DESCRIPTION
55 |JSJ6-07-00 2 HYDRAULIC CYLINDER
56 |JSJ6-21 1 5/8-18 UN 90 DEGREE ELBOW
57 JSJ6-20 1 5/8-18 UN HOSE EXTENSION (18 2" LONG) (Std. Height)
JSJ6-21H 5/8-18 UN HOSE EXTENSION (66 2" LONG) (2Ft. Ext. Height)
58 |JSJ6-18 1 5/8-18 UN HOSE (411" LONG)
59 |JSJ6-15 1 9/16-18 UN x 9/16-18 UN x 5/8-18 UN TEE FITTING
60 |[JSJ5-17 1 9/16-18 UN POWER UNIT HOSE
61 |[JSJ4-16 1 9/16-18 UN POWER CYLINDER HOSE
62 |JSJ6-19 1 9/16-18 UN 90 DEGREE ELBOW
63 | X10-044 1 O-RING x 9/16-18 UN 90 DEGREE ELBOW
64 |AB-9367-DLH 1 POWER UNIT
IMPORTANT

Replace all worn, damaged, or broken parts with parts approved by Challenger Lifts, Inc. or

with parts meeting Challenger Lifts Inc. specifications. Contact your local Challenger Lifts

parts distributor for pricing and availability. Call Challenger Lifts at (502) 625-0700 for the
distributor in your area.

Page 15 Rev. 12/15/20
LE12-IOM-A.doc



/ﬁUUUUHUUUHUEHUU

Model LE12
Installation, Operation and Maintenance

ITEM # PART # QTYI/LIFT DESCRIPTION
70 JSJ6-04-00 2 SYNCHRONIZER CABLE (Std. Height)
JSJ6-04-00H SYNCHRONIZER CABLE (2Ft. Ext. Height)
71 | GJY12-3 6 HAIRPIN COTTER PIN
72 | JSJ6-03-08 6 CABLE SHEAVE
73 | X10-055 4 26mm WASHER
74 | JSJ6-03-03 2 CABLE SHEAVE PIN
75 | JSJ6-03-05 2 SHEAVE SPACER
76 | X10-038 2 M12 WASHER
77 | X10-039 2 M12 LOCK WASHER
78 | X10-053 2 M12 x 45mm BOLT
IMPORTANT

Replace all worn, damaged, or broken parts with parts approved by Challenger Lifts, Inc. or
with parts meeting Challenger Lifts Inc. specifications. Contact your local Challenger Lifts
parts distributor for pricing and availability. Call Challenger Lifts at (502) 625-0700 for the

distributor in your area.

Page 16

Rev. 12/15/20
LE12-I0OM-A.doc



Model LE12
Installation, Operation and Maintenance

ITEM # PART # QTY/LIFT DESCRIPTION
85 JSJ6-08-00K 2 CARRIAGE
86 JSJ5-08-15 16 SLIDE BLOCKS
87 JSJ6-11 4 ARM PIN
88 JSJ4-05-ch 2 DOOR GUARD
89 X10-087 4 M8 WASHER
90 X10-088 4 M8 x 30mm Lg. SOCKET HEAD BOLT
91 X10-077 12 M10 x 25mm Lg. SOCKET HEAD BOLT
92 X10-074 12 M10 LOCK WASHER
93 JSJ6-09-07 4 INNER GEAR
94 JSJ6-13 4 ARM RESTRAINT SHAFT
95 JSJ6-14 4 ARM RESTRAINT SPRING
96 JSJ6-12 4 OUTER GEAR
97 JSJ6-09-00K 4 ARM ASSEMBLY
99 JSJ4-09-08 4 M10 x 14 STOP BOLT, DOG POINT
100 X10-073 4 M10 WASHER
101 B2211 4 M6 ROLL PIN
102 B12162S-12 4 FOOT PAD ASSEMBLY - 12K
102A| A1104-H 4 PAD
102B| B12163S 4 ADAPTER PAD WELD
102C| B17257 4 3 x 45mm RETAINING RING
102D | B17276-1 4 ADAPTER BASE
103 JSJ5-22CH 4 40.5 x 48 x 20mm Lg. Collar
104 JSJ5-23CH 4 M8 x 8 Set Screw Cup Point

IMPORTANT

Replace all worn, damaged, or broken parts with parts approved by Challenger Lifts, Inc. or
with parts meeting Challenger Lifts Inc. specifications. Contact your local Challenger Lifts
parts distributor for pricing and availability. Call Challenger Lifts at (502) 625-0700 for the

distributor in your area.

Page 17

Rev. 12/15/20

LE12-I0OM-A.doc



Model LE12
Installation, Operation and Maintenance

NOTES

Page 18 Rev. 12/15/20
LE12-IOM-A.doc



Model LE12
Installation, Operation and Maintenance

REVISIONS

03/06/20- UPDATED PART NUMBERS IN PARTS BREAKDOWN FOR POWER COLUMN,
IDLER COLUMN, COLUMN EXTENSIONS, & OVERHEAD.

12/15/20-CHANGED POWER UNIT FROM 31368-19 TO AB-9367-DLH. UPDATED PARTS
BREAKDOWN AND WIRING SCHEMATIC.

Page 19 Rev. 12/15/20

LE12-I0OM-A.doc




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.5
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 0
  /Optimize false
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
    /AcadEref
    /AgencyFB-Bold
    /AgencyFB-Reg
    /AIGDT
    /Albertus-Bold
    /Albertus-ExtraBold
    /Albertus-Medium
    /AlbertusMedium-Italic
    /Algerian
    /AmdtSymbols
    /AMGDT
    /AntiqueOlive
    /AntiqueOlive-Bold
    /AntiqueOliveCompact-Regular
    /AntiqueOlive-Italic
    /Arial-Black
    /Arial-BoldItalicMT
    /Arial-BoldMT
    /Arial-ItalicMT
    /ArialMT
    /ArialNarrow
    /ArialNarrow-Bold
    /ArialNarrow-BoldItalic
    /ArialNarrow-Italic
    /ArialRoundedMTBold
    /ArialUnicodeMS
    /AvantGarde-Book
    /AvantGarde-BookOblique
    /AvantGarde-Demi
    /AvantGarde-DemiOblique
    /Bahnschrift
    /BankGothicBT-Light
    /BankGothicBT-Medium
    /BaskOldFace
    /Bauhaus93
    /BCC128Narrow
    /BCC393to1Narrow
    /BCCBar3to1Narrow
    /BCI25Narrow
    /BCPostnet
    /BCUPCNarrow
    /BellMT
    /BellMTBold
    /BellMTItalic
    /BerlinSansFB-Bold
    /BerlinSansFBDemi-Bold
    /BerlinSansFB-Reg
    /BernardMT-Condensed
    /BlackadderITC-Regular
    /BodoniMT
    /BodoniMTBlack
    /BodoniMTBlack-Italic
    /BodoniMT-Bold
    /BodoniMT-BoldItalic
    /BodoniMTCondensed
    /BodoniMTCondensed-Bold
    /BodoniMTCondensed-BoldItalic
    /BodoniMTCondensed-Italic
    /BodoniMT-Italic
    /BodoniMTPosterCompressed
    /BookAntiqua
    /BookAntiqua-Bold
    /BookAntiqua-BoldItalic
    /BookAntiqua-Italic
    /Bookman-Demi
    /Bookman-DemiItalic
    /Bookman-Light
    /Bookman-LightItalic
    /BookmanOldStyle
    /BookmanOldStyle-Bold
    /BookmanOldStyle-BoldItalic
    /BookmanOldStyle-Italic
    /BookshelfSymbolSeven
    /BradleyHandITC
    /BritannicBold
    /Broadway
    /BrushScriptMT
    /Calibri
    /Calibri-Bold
    /Calibri-BoldItalic
    /Calibri-Italic
    /Calibri-Light
    /Calibri-LightItalic
    /CalifornianFB-Bold
    /CalifornianFB-Italic
    /CalifornianFB-Reg
    /CalisMTBol
    /CalistoMT
    /CalistoMT-BoldItalic
    /CalistoMT-Italic
    /Cambria
    /Cambria-Bold
    /Cambria-BoldItalic
    /Cambria-Italic
    /CambriaMath
    /Candara
    /Candara-Bold
    /Candara-BoldItalic
    /Candara-Italic
    /Candara-Light
    /Candara-LightItalic
    /Castellar
    /Centaur
    /Century
    /CenturyGothic
    /CenturyGothic-Bold
    /CenturyGothic-BoldItalic
    /CenturyGothic-Italic
    /CenturySchoolbook
    /CenturySchoolbook-Bold
    /CenturySchoolbook-BoldItalic
    /CenturySchoolbook-Italic
    /CGOmega
    /CGOmega-Bold
    /CGOmega-BoldItalic
    /CGOmega-Italic
    /CGTimes
    /CGTimes-Bold
    /CGTimes-BoldItalic
    /CGTimes-Italic
    /Chiller-Regular
    /CityBlueprint
    /Clarendon-Bold
    /Clarendon-Book
    /Clarendon-Condensed-Bold
    /ClarendonExtended-Bold
    /ColonnaMT
    /ComicSansMS
    /ComicSansMS-Bold
    /ComicSansMS-BoldItalic
    /ComicSansMS-Italic
    /CommercialPiBT-Regular
    /CommercialScriptBT-Regular
    /Complex
    /Consolas
    /Consolas-Bold
    /Consolas-BoldItalic
    /Consolas-Italic
    /Constantia
    /Constantia-Bold
    /Constantia-BoldItalic
    /Constantia-Italic
    /CooperBlack
    /CopperplateGothic-Bold
    /CopperplateGothic-Light
    /Corbel
    /Corbel-Bold
    /Corbel-BoldItalic
    /Corbel-Italic
    /CorbelLight
    /CorbelLight-Italic
    /Coronet
    /CountryBlueprint
    /Courier
    /Courier-Bold
    /Courier-BoldOblique
    /CourierNewPS-BoldItalicMT
    /CourierNewPS-BoldMT
    /CourierNewPS-ItalicMT
    /CourierNewPSMT
    /Courier-Oblique
    /CurlzMT
    /Dutch801BT-Bold
    /Dutch801BT-BoldItalic
    /Dutch801BT-ExtraBold
    /Dutch801BT-Italic
    /Dutch801BT-Roman
    /Ebrima
    /Ebrima-Bold
    /EdwardianScriptITC
    /Elephant-Italic
    /Elephant-Regular
    /EngraversMT
    /ErasITC-Bold
    /ErasITC-Demi
    /ErasITC-Light
    /ErasITC-Medium
    /EuroRoman
    /EuroRomanOblique
    /FelixTitlingMT
    /FootlightMTLight
    /ForteMT
    /FranklinGothic-Book
    /FranklinGothic-BookItalic
    /FranklinGothic-Demi
    /FranklinGothic-DemiCond
    /FranklinGothic-DemiItalic
    /FranklinGothic-Heavy
    /FranklinGothic-HeavyItalic
    /FranklinGothic-Medium
    /FranklinGothic-MediumCond
    /FranklinGothic-MediumItalic
    /FreestyleScript-Regular
    /FrenchScriptMT
    /Gabriola
    /Gadugi
    /Gadugi-Bold
    /Garamond
    /Garamond-Bold
    /Garamond-Italic
    /GDT
    /GENISO
    /Georgia
    /Georgia-Bold
    /Georgia-BoldItalic
    /Georgia-Italic
    /Gigi-Regular
    /GillSansMT
    /GillSansMT-Bold
    /GillSansMT-BoldItalic
    /GillSansMT-Condensed
    /GillSansMT-ExtraCondensedBold
    /GillSansMT-Italic
    /GillSans-UltraBold
    /GillSans-UltraBoldCondensed
    /GloucesterMT-ExtraCondensed
    /GothicE
    /GothicG
    /GothicI
    /GoudyOldStyleT-Bold
    /GoudyOldStyleT-Italic
    /GoudyOldStyleT-Regular
    /GoudyStout
    /GreekC
    /GreekS
    /Haettenschweiler
    /HarlowSolid
    /Harrington
    /Helvetica
    /Helvetica-Bold
    /Helvetica-BoldOblique
    /Helvetica-Narrow
    /Helvetica-Narrow-Bold
    /Helvetica-Narrow-BoldOblique
    /Helvetica-Narrow-Oblique
    /Helvetica-Oblique
    /HighTowerText-Italic
    /HighTowerText-Reg
    /HoloLensMDL2Assets
    /HPSimplified-Bold
    /HPSimplified-BoldItalic
    /HPSimplified-Italic
    /HPSimplified-Light
    /HPSimplified-LightItalic
    /HPSimplified-Regular
    /Impact
    /ImprintMT-Shadow
    /InformalRoman-Regular
    /InkFree
    /ISOCP
    /ISOCP2
    /ISOCP3
    /ISOCPEUR
    /ISOCPEURItalic
    /ISOCT
    /ISOCT2
    /ISOCT3
    /ISOCTEUR
    /ISOCTEURItalic
    /Italic
    /ItalicC
    /ItalicT
    /JavaneseText
    /Jokerman-Regular
    /JuiceITC-Regular
    /KristenITC-Regular
    /KunstlerScript
    /LatinWide
    /LeelawadeeUI
    /LeelawadeeUI-Bold
    /LeelawadeeUI-Semilight
    /LetterGothic
    /LetterGothic-Bold
    /LetterGothic-BoldItalic
    /LetterGothic-Italic
    /LFangSong
    /LucidaBright
    /LucidaBright-Demi
    /LucidaBright-DemiItalic
    /LucidaBright-Italic
    /LucidaCalligraphy-Italic
    /LucidaConsole
    /LucidaFax
    /LucidaFax-Demi
    /LucidaFax-DemiItalic
    /LucidaFax-Italic
    /LucidaHandwriting-Italic
    /LucidaSans
    /LucidaSans-Demi
    /LucidaSans-DemiItalic
    /LucidaSans-Italic
    /LucidaSans-Typewriter
    /LucidaSans-TypewriterBold
    /LucidaSans-TypewriterBoldOblique
    /LucidaSans-TypewriterOblique
    /LucidaSansUnicode
    /Magneto-Bold
    /MaiandraGD-Regular
    /MalgunGothic
    /MalgunGothicBold
    /MalgunGothic-Semilight
    /Marigold
    /Marlett
    /MathcadUniMathPrime
    /MathcadUniMathPrime-Italic
    /MaturaMTScriptCapitals
    /MemphisLT-Bold
    /MemphisLT-BoldItalic
    /MemphisLT-ExtraBold
    /MetaBlack-Expert
    /MetaBlack-Italic
    /MetaBlack-ItalicExpert
    /MetaBlack-Roman
    /MetaBold-Expert
    /MetaBold-Italic
    /MetaBoldLF-Italic
    /MetaBoldLF-Roman
    /MetaBold-Roman
    /MetaBookCE-Expert
    /MetaBookCE-ItalicExpert
    /MetaBook-Expert
    /MetaBook-Italic
    /MetaBook-ItalicExpert
    /MetaBookLF-Italic
    /MetaBookLF-Roman
    /MetaBook-Roman
    /MetaCondBlack-Expert
    /MetaCondBlack-Italic
    /MetaCondBlack-ItalicExpert
    /MetaCondBlackLf-Italic
    /MetaCondBlackLF-Roman
    /MetaCondBlack-Roman
    /MetaCondBold-Expert
    /MetaCondBold-Italic
    /MetaCondBold-ItalicExpert
    /MetaCondBoldLf-Italic
    /MetaCondBoldLF-Roman
    /MetaCondBold-Roman
    /MetaCondBook-Expert
    /MetaCondBook-Italic
    /MetaCondBook-ItalicExpert
    /MetaCondBookLf-Italic
    /MetaCondBookLF-Roman
    /MetaCondBook-Roman
    /MetaCondMedium-Expert
    /MetaCondMedium-Italic
    /MetaCondMedium-ItalicExpert
    /MetaCondMediumLf-Italic
    /MetaCondMediumLF-Roman
    /MetaCondMedium-Roman
    /MetaLF-Black
    /MetaLF-BlackIta
    /MetaLF-Bold
    /MetaLF-BoldIta
    /MetaLF-Book
    /MetaLF-CondBlack
    /MetaLF-CondBook
    /MetaLF-CondMedi
    /MetaLF-Medi
    /MetaMedium-Expert
    /MetaMedium-Italic
    /MetaMedium-ItalicExpert
    /MetaMedium-Roman
    /MicrosoftHimalaya
    /MicrosoftJhengHeiBold
    /MicrosoftJhengHeiLight
    /MicrosoftJhengHeiRegular
    /MicrosoftJhengHeiUIBold
    /MicrosoftJhengHeiUILight
    /MicrosoftJhengHeiUIRegular
    /MicrosoftNewTaiLue
    /MicrosoftNewTaiLue-Bold
    /MicrosoftPhagsPa
    /MicrosoftPhagsPa-Bold
    /MicrosoftSansSerif
    /MicrosoftTaiLe
    /MicrosoftTaiLe-Bold
    /MicrosoftYaHei
    /MicrosoftYaHei-Bold
    /MicrosoftYaHeiLight
    /MicrosoftYaHeiUI
    /MicrosoftYaHeiUI-Bold
    /MicrosoftYaHeiUILight
    /Microsoft-Yi-Baiti
    /MingLiU-ExtB
    /Ming-Lt-HKSCS-ExtB
    /Mistral
    /Modern-Regular
    /MongolianBaiti
    /Monospace821BT-Bold
    /Monospace821BT-BoldItalic
    /Monospace821BT-Italic
    /Monospace821BT-Roman
    /Monotxt
    /MonotypeCorsiva
    /MS-Gothic
    /MSOutlook
    /MS-PGothic
    /MSReferenceSansSerif
    /MSReferenceSpecialty
    /MS-UIGothic
    /MT-Extra
    /MVBoli
    /MyanmarText
    /MyanmarText-Bold
    /NewCenturySchlbk-Bold
    /NewCenturySchlbk-BoldItalic
    /NewCenturySchlbk-Italic
    /NewCenturySchlbk-Roman
    /NiagaraEngraved-Reg
    /NiagaraSolid-Reg
    /NirmalaUI
    /NirmalaUI-Bold
    /NirmalaUI-Semilight
    /NSimSun
    /OCRAExtended
    /OldEnglishTextMT
    /Onyx
    /PalaceScriptMT
    /Palatino-Bold
    /Palatino-BoldItalic
    /Palatino-Italic
    /PalatinoLinotype-Bold
    /PalatinoLinotype-BoldItalic
    /PalatinoLinotype-Italic
    /PalatinoLinotype-Roman
    /Palatino-Roman
    /PanRoman
    /Papyrus-Regular
    /Parchment-Regular
    /Perpetua
    /Perpetua-Bold
    /Perpetua-BoldItalic
    /Perpetua-Italic
    /PerpetuaTitlingMT-Bold
    /PerpetuaTitlingMT-Light
    /Playbill
    /PMingLiU-ExtB
    /PoorRichard-Regular
    /Pristina-Regular
    /Proxy1
    /Proxy2
    /Proxy3
    /Proxy4
    /Proxy5
    /Proxy6
    /Proxy7
    /Proxy8
    /Proxy9
    /RageItalic
    /Ravie
    /Rockwell
    /Rockwell-Bold
    /Rockwell-BoldItalic
    /Rockwell-Condensed
    /Rockwell-CondensedBold
    /Rockwell-ExtraBold
    /Rockwell-Italic
    /RomanC
    /RomanD
    /RomanS
    /RomanT
    /Romantic
    /RomanticBold
    /RomanticItalic
    /SansSerif
    /SansSerifBold
    /SansSerifBoldOblique
    /SansSerifOblique
    /ScriptC
    /ScriptMTBold
    /ScriptS
    /SegoeMDL2Assets
    /SegoePrint
    /SegoePrint-Bold
    /SegoeScript
    /SegoeScript-Bold
    /SegoeUI
    /SegoeUIBlack
    /SegoeUIBlack-Italic
    /SegoeUI-Bold
    /SegoeUI-BoldItalic
    /SegoeUIEmoji
    /SegoeUIHistoric
    /SegoeUI-Italic
    /SegoeUI-Light
    /SegoeUI-LightItalic
    /SegoeUI-Semibold
    /SegoeUI-SemiboldItalic
    /SegoeUI-Semilight
    /SegoeUI-SemilightItalic
    /SegoeUISymbol
    /ShowcardGothic-Reg
    /Simplex
    /SimSun
    /SimSun-ExtB
    /SitkaBanner
    /SitkaBanner-Bold
    /SitkaBanner-BoldItalic
    /SitkaBanner-Italic
    /SitkaDisplay
    /SitkaDisplay-Bold
    /SitkaDisplay-BoldItalic
    /SitkaDisplay-Italic
    /SitkaHeading
    /SitkaHeading-Bold
    /SitkaHeading-BoldItalic
    /SitkaHeading-Italic
    /SitkaSmall
    /SitkaSmall-Bold
    /SitkaSmall-BoldItalic
    /SitkaSmall-Italic
    /SitkaSubheading
    /SitkaSubheading-Bold
    /SitkaSubheading-BoldItalic
    /SitkaSubheading-Italic
    /SitkaText
    /SitkaText-Bold
    /SitkaText-BoldItalic
    /SitkaText-Italic
    /SnapITC-Regular
    /SpaceClaimASMECB
    /SpaceClaimISOCB
    /Stencil
    /StylusBT
    /SuperFrench
    /SWGamekeysMT
    /Swiss721BT-Black
    /Swiss721BT-BlackCondensed
    /Swiss721BT-BlackCondensedItalic
    /Swiss721BT-BlackExtended
    /Swiss721BT-BlackItalic
    /Swiss721BT-BlackOutline
    /Swiss721BT-Bold
    /Swiss721BT-BoldCondensed
    /Swiss721BT-BoldCondensedItalic
    /Swiss721BT-BoldCondensedOutline
    /Swiss721BT-BoldExtended
    /Swiss721BT-BoldItalic
    /Swiss721BT-BoldOutline
    /Swiss721BT-Italic
    /Swiss721BT-ItalicCondensed
    /Swiss721BT-Light
    /Swiss721BT-LightCondensed
    /Swiss721BT-LightCondensedItalic
    /Swiss721BT-LightExtended
    /Swiss721BT-LightItalic
    /Swiss721BT-Roman
    /Swiss721BT-RomanCondensed
    /Swiss721BT-RomanExtended
    /SWMacro
    /Syastro
    /Sylfaen
    /Symap
    /Symath
    /Symbol
    /SymbolMT
    /Symeteo
    /Symusic
    /Tahoma
    /Tahoma-Bold
    /Technic
    /TechnicBold
    /TechnicLite
    /TempusSansITC
    /Times-Bold
    /Times-BoldItalic
    /Times-Italic
    /TimesNewRomanPS-BoldItalicMT
    /TimesNewRomanPS-BoldMT
    /TimesNewRomanPS-ItalicMT
    /TimesNewRomanPSMT
    /Times-Roman
    /Trebuchet-BoldItalic
    /TrebuchetMS
    /TrebuchetMS-Bold
    /TrebuchetMS-Italic
    /TwCenMT-Bold
    /TwCenMT-BoldItalic
    /TwCenMT-Condensed
    /TwCenMT-CondensedBold
    /TwCenMT-CondensedExtraBold
    /TwCenMT-Italic
    /TwCenMT-Regular
    /Txt
    /UniversalMath1BT-Regular
    /Univers-Bold
    /Univers-BoldItalic
    /Univers-Condensed-Bold
    /Univers-Condensed-BoldItalic
    /Univers-Condensed-Medium
    /Univers-Condensed-MediumItalic
    /Univers-Medium
    /Univers-MediumItalic
    /USPSIMBCompact
    /USPSIMBStandard
    /Verdana
    /Verdana-Bold
    /Verdana-BoldItalic
    /Verdana-Italic
    /VinerHandITC
    /VinetaBT-Regular
    /Vivaldii
    /VladimirScript
    /Webdings
    /Wingdings2
    /Wingdings3
    /Wingdings-Regular
    /YuGothic-Bold
    /YuGothic-Light
    /YuGothic-Medium
    /YuGothic-Regular
    /YuGothicUI-Bold
    /YuGothicUI-Light
    /YuGothicUI-Regular
    /YuGothicUI-Semibold
    /YuGothicUI-Semilight
    /ZapfChancery-MediumItalic
    /ZapfDingbats
    /ZWAdobeF
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /ENU ([Based on 'C&R'] Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks true
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        9
        9
        9
        9
      ]
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MarksOffset 9
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed true
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


